RPN o o BT
O ST

SRR R

Nitrogen and
Phosphorus
in Water

An Annotated Selected Bibliography
of Their Biological Effects

P b
s o e
$ ;«.,ﬁ,'n»@;k?ﬂé‘»“ SR SR s o
. Mt i it ».gw\;&%" sy
st AR 3

U.S. DEPARTMENT OF
HEALTH, EDUCATION, AND WELFARE
Public Health Service







HYDROBIOLOGY STAT!oN
ST. MARY'S Covigar
WINONA, MiNNEsOTA 55987

Nitrogen and
Phosphorus

i Water

An Annotated Selected Bibliography
of Their Biological Effects

by

KeEnNETH M. MACKENTHUN, Biologist
Technical Advisory and Investigations Section
Technical Services Branch

Division of Water Supply and Pollution Conirol
Robert A. Taft Sanitary Engineering Center
Cincinnati, Ohio

U.S. DEPARTMENT OF
HEALTH, EDUCATION, AND WELFARE
[...]
the size of the algae crop and hence reduce nutrient removal efficiency.
Investigations by Fitzgerald show clearly that in favorable summer
conditions high decreases in inorganic nitrogen occurred (13-6). For
the most of the year however, nitrogen removal was less than 50
percent and even negative values were recorded in the winter-time.
There were only 33 days in 1956 and 76 days in 1957 when nitrogen
removals were greater than 50 percent. The nitrogen removals
averaged about 30 percent for the year. Phosphate reductions were
high during periods of high algae productivity, coinciding with high
pH values, indicating phosphate precipitation. This was borne out
by the fact that winter effluent phosphate concentrations frequently
surpassed inflluent levels, a phenomenon probably due to the dissolu-
tion of the phosphate previously precipitated. The data presented by
Fitzgerald were confirmed by the observations of Parker (13-7) whose
study involved a series of eight ponds used in series. The decrease
in nitrogen content was only about 51 percent during the summer
(average temperature 70° F') and 12 percent during the winter (aver-
age temperature 48° F). Experimental studies conducted by Oswald
et al (13-8) on the use of “high-rate” ponds for the commercial pro-
duction of algae showed about 70 percent nitrogen removal and 50
percent phosphate removal due to algal action alone, and near-complete
removal of phosphate was possible through harvesting by means of
coagulation with alum. These results, however, were obtained under
very favorable climatic conditions.

60



“Considering the climatic conditions within the Tahoe Basin, it is
obvious that the degree of nutrient removal which could be anticipated
during the winter months would be negligible, and reasonably success-
ful operation could only take place during the summer months (June
through August). As in land disposal by cropping, therefore, winter
storage facilities would be needed, and the entire yearly flow would
have to be treated in a three-month period. Using the most efficient
type of high-rate ponds, the area requirement is approximately 10
acres per mgd of waste effluent. The ponds would be about 8 to 12
inches deep completely lined and equipped with low head pumps for
recirculation. The estimated cost of such ponds is $20,000 per acre
including land. Based on the ultimate average flow estimated for
El Dorado County (11 mgd) and assuming an operational period of
three months (not including the two week start-up period normally
required ), approximately 440 acres of ponds would be required. The
cost of the ponds alone (including land) would be about $8,800,000.
In addition to the ponds and storage facilities, the complete system
would require pretreatment facilities, and algae removal system con-
sisting of coagulation and sedimentation basins, and a system for de-
watering and drying the algae cells.

Physical-Chemical Methods

“Physical-chemical tertiary treatment methods meriting considera-
tion include nitrogen removal by ion exchange, air stripping of am-
monia, phosphate removal by using the Foyn Cell or by coagulation,
and complete demineralization through distillation.

“Nitrogen Removal Using Ion Ewchangers: Studies carried out by
Nesselson (13-9) at the University of Wisconsin indicate that strongly
basic anion exchangers perform satisfactorily for the removal of ni-
trate nitrogen, and that removal of ammonia may be accomplished
using a cation exchange resin. The ion exchange process may be used
to remove these nutrients from the effluents of conventional secondary
treatment plants (activated sludge or trickling filters). IYnasmuch
as almost 60 percent of the nitrogen in raw sewage is in the form of
ammonia, and because this percentage can be increased through con-
trolled operation of conventional biological processes (through con-
version of organic nitrogen to ammonia), use of a cation exchanger
in series with the conventional plant may remove a major fraction of
the nitrogen.

“Nesselson indicates that Nalcite HCR has an exchange capacity
of 16 to 22 kilograms per cu ft (as Ca CO;) when used for the removal
of ammonia nitrogen from activated sludge effluents. The exchanger
operates with an efficiency of 1.4 to 2.5 Ibs of salt (NaCl) per kilogram
of cations removed. Amberlite IR-120 has corresponding values of
13 to 17 kg per cu ft and 1.3 to 2.6 Ibs NaCl per kg of cations removed.

61



A minimum volume of 6 percent of the influent feed was required for
regeneration. This quantity of water (60,000 gallons per mg of water
treated) must be disposed of somehow, preferably by evaporation.
This problem, plus the fact that the process has never been developed
beyond the laboratory stage, and moreover would be more costly than
competitive biological processes not employing resins, rules out the
use of ion exchangers at Tahoe.

“Nitrogen Removal by Air Stripping of Ammonia: Because
ammonia nitrogen represents the greater portion of nitrogen present
in sewage and sewage effluents, air stripping of this component as a
nitrogen removal method has been considered. Kuhn (13-10), in
laboratory studies at the University of Wisconsin on air stripping in
packed towers, found that about 92 percent removal of ammonia
nitrogen could be obtained in a percolation tower seven feet high with
air to liquid loadings of about 520 to 550 cu ft per gallon of flow. In
an activated sludge plant, normal air requirements vary from about
0.2 to 2.5 cu ft per gallon of sewage treated. These figures show that
although the process is technically sound it is economically prohibitive.

“Phosphate Removal Using the Foyn Cell: Dr. Ernst Foyn at Oslo,
Norway, has developed a process referred to as ‘electrolytic’ sewage
purification (13-11). A divided container is equipped with electrodes
connected to the negative and positive poles of a battery. One portion
of the chamber contains sea water, the other a mixture of sewage with
10 to 15 percent sea water. Chlorine is developed at the graphite
anode and hydrogen and alkali in the chamber containing the iron
cathode, thus creating chemiecal conditions necessary for the pracipita-
tion of phosphate. The phosphate is adsorbed on the magnesium
hydroxide floc or precipitated and floated to the surface by the hydro-
gen bubbles. Pilot plant investigations showed that a detention period
of about 1.5 hrs resulted in phosphate removal of 60 to 80 percent and
a reduction in Kjeldahl nitrogen of about 60 percent. It is apparent
that because of the sea water requirement (115 percent of the volume
of sewage treated) the Foyn Cell is scarcely feasible for use at Tahoe.

“Removal of Phosphate by Precipitation: A series of laboratory
and pilot plant studies were conducted by the University of Wisconsin,
both in the laboratory and at the Nine Springs Treatment Plant in
Madison, Wisconsin, on phosphate removal by precipitation using
ferrous sulfate, ferric sulfate, cupric sulfate, diatomaceous earth, and
aluminum sulfate as coagulation agents (13-11). As a result of these
studies the following conclusions were made:

(1) Under laboratory conditions it is possible to remove 96 to 99
percent of the soluble phosphates from sewage treatment plant
efluents. This removal can be accomplished in a precipitation
or coagulation process employing any of a number of coagulants
(alum, ferrous sulfate, ferric sulfate, or copper sulfate).

62



(2) Alum appears to be the most suitable coagulant for the follow-
ing reasons: (a) The residual phosphate concentration of the
eflluent following coagulation with 200 ppm of alum is, on the
average, 0.06 ppm (expressed as P); (b) the optimum pH
range for the removal of phosphates through coagulation with
alum is 7.1 to 7.7; and (c¢) the aluminum hydroxide floc result-
ing from the hydrolysis of alum may be recovered, purified by
removing the absorbed phosphates in the form of tricalcium
phosphate, and re-used for further phosphorus removal in the
form of sodium aluminate. This recovery and purification re-
duces the overall cost of chemicals by 80 percent.

(3) Pilot plant studies show that with the alum recovery process,
from 77 to 89 percent of the soluble phosphates can be removed.
By filtering the effluent up to 93 to 97 percent can be removed.
Improved settling facilities should give intermediate levels of
removal.

“In experiments conducted by Wuhrmann (18-12) at Zurich it was
shown that lime was the most economical precipitating agent, espe-
cially with the extra addition of a small amount of ferric iron as a
coagulant aid. Also, the lime precipitate showed superior settling
rates and produced a slurry much easier to dewater than sludge from
alum or iron coagulation. Although the alkalinity of the water used
in the Zurich experiments (200 mg/1) was much higher than at Tahoe,
it appears that lime precipitation might prove to be advantageous
to alum or iron for use at Tahoe. Owen (13-13) has also reported on
the use of lime for removing phosphorus from sewage.

“Pitcon Process : A tertiary process which includes this type of phos-
phate removal, known as the “Pitcon” process, has recently undergone
a series of pilot scale tests at the South Tahoe Public Utility District
(13-14). The pilot scale tests were carried out by Cornell, Howland,
Hayes, and Merryfield in cooperation with Clair A. Hill and Asso-
clates, for the purpose of developing design criteria and cost data.
The tertiary plant tested at STPUD included two basic processes, the
first being phosphate removal by alum coagulation (with the aid of
polyelectrolytes) followed by filtration through a series of activated
carbon columns to remove ABS (alkyl benzene sulfonates).

“In November 1962 a special test run of the pilot facility was ar-
ranged by Cornell, Howland, Hayes, and Merryfield, during which
members of the Board of Consultants and of the staff of Engineering-
Science, Inc., were present as observers. At this time composited
samples (comprising several grab samples) were taken of the process
influent (activated sludge effluent) and process effluent. These were
analyzed by Engineering-Science, Inc., with results as shown in Table
13-I1. These data indicate the process accomplished a removal of
about 96 percent of both total and soluble phosphates, within the

63



expected range. With respect to total nitrogen, the process effected
little if any removal, the principal effect being conversion of organic
nitrogen to ammonia. The total nitrogen was 28.9 mg/1 (as N) in the
influent and 28.8 mg/1 in the efituent.

“Distillation: Distillation, although very expensive, does presently
possess one major advantage over all other tertiary treatment methods,
namely its ability to completely demineralize the waste thus producing
an effluent practically devoid of all nutrients such as nitrogen, phos-
phorous, vitamins, micronutrients, iron, ete., all or any of which might
influence algae production.

“Although considerable cost data are available for the distillation of
sea water, there has been little experience in the distillation of wastes
on which reliable cost estimates may be based. Preliminary estimates
have been made by the Advanced Waste Treatment Program of the
U.S. Public Health Service (13-15), based on comparisons with sea
water. These studies indicate waste distillation costs would be ap-
proximately one-third lower than for sea water. Waste distillation
costs (including amortization and operation and maintenance) were
estimated at approximately $1.00/1,000 gallons for flows less than 1
mgd, and about $0.75/1,000 gallons for flows greater than 10 mgd.
The residual total solids would be in the range of 3 to 5 mg/I.

Table 13-IL.~RESULTS OF SAMPLES FOR EVALUATING PITCON PROCESS (November 1962)

Total Soluble | Nitrate | Nitrite Am- Organic
phos- phos- | nitrogen | nitrogen | monia | nitrogen | Chloride| ABS
Location phate phate mg.fl mg./l ! nitrogen mg./1 mg.fl mg./1
mg.fl mg. /i as N. as N. me.fl as N,
as P, as P, as N.
Influent . _.____.___ 98 7.2 1.3 0.2 4.0 23.4 33.85 3.90
Effluent . _.___._ 0.4 03 |emcrameae 1.9 26.5 0.4 33.65 0.01

Biological Methods of Nitrogen Removal

“In the two most common biological treatment methods, the trick-
ling filter and the activated sludge processes, two different reactions
are responsible for the decrease in total nitrogen concentration. These
are conversion of nitrogen into organic cell material and microbial de-
nitrification. Of the two processes, microbial denitrification is the
more important and is largely responsible for the decreases in nitrogen
concentration observed in many biological treatment plants (13-15).

“Denitrification refers to that stage of the nitrogen cycle in which
nitrates are reduced to gaseous nitrogen. The essential condition for
this reaction is anaerobiosis. The first step involves the extension of
oxidation in a conventional biological process to the point at which
dissolved nitrogen compounds are transformed to nitrite or nitrate.
Experience demonstrates that it is relatively easy to operate an acti-
vated sludge plant to obtain 90 percent conversion to nitrates, For

64



the second step, denitrification, all necessary conditions are present in
normal activated sludges and when such sludges are subjected to an-
aerobiosis such reduction occurs.

“Wuhrmann (13-16) has performed field experiments on pilot plant
scale to investigate the limitations of the process and to establish de-
sign criteria. The test units in his investigations were large enough to
permit extrapolation to full-size plants. In all experiments sewage of
the city of Zurich was used after primary treatment. This sewage
was primarily of domestic origin and following primary clarification
had a BOD of from 110 to 130 ppm, total nitrogen 25 to 30 ppm,
and total phosphorus 4 to 7 ppm. Between the aeration tank and
secondary clarifier of a conventional activated sludge plant, an addi-
tional basin was placed in which the mixed liquor from the aerator
was stored for a short time. In this tank the activated sludge was kept
in suspension by a submerged paddle wheel. The detention time was
made sufficient to bring the oxygen-containing effluent of the aeration
tank to anaerobic conditions and to allow for full denitrification of
the nitrates present in the mixed liquor. Anaerobiosis was reached
automatically by the respiration of the activated sludge.

“An additional experiment compared the nitrogen elimination in a
conventional complete treatment plant with the results accomplished
using an identical system with an additional unit for the anaerobic
treatment phase. The conventional plant gave an amount of nitrogen
elimination in full agreement with experience, i.e., the effluent con-
tained a total nitrogen concentration of 12 to 15 ppm, representing
an elimination of 40 to 50 percent (based on settled sewage nitrogen
content). The effluent of the denitrification plant showed a very con-
stant low level of nitrogen compounds; there were nitrate ions which
had escaped denitrification, and some organic nitrogen in the micro-
organisms suspended in the final effluent. The BOD values of both
plant effluents were almost the same and varied between 6 and 12
ppm.

“In the experiments cited above an additional unit was used for re-
moving phosphorus by precipitation. The final eflluent of the deni-
trification plant was submitted to this treatment. In removing nearly
all of the remaining suspended organic solids from the final effluent
of the denitrification unit by this precipitation process, the nitrogen
concentration was again lowered by 1 to 2 ppm, and consequently an
effluent with only about 2 ppm of total nitrogen resulted after phos-
phate precipitation.”

(13-6) Fitzgerald, G. P., “Stripping Effluents of Nutrients by Biological
Means,” Transactions 1960 Seminar, Taft Sanitary Engineering
Center, Technical Rep. W 61-3, 136-139.

65



(13-7) Parker, C. D., “Microbiological Aspects of Lagoon Treatment,”
Journal Water Pollution Control Fed., 34, 149-161 (1962).